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763.000 MHz 775.000 MHz 6.250 kHz 774,97003 MHz -55.15 dém -20.15 db 762,000 MHz 775.000 MAz 5.250 kHz 772.93002 MHZ -55.32 dbm -20.32 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -55.44 dBm -20.44 dg 763,000 MHz 775.000 MHz 6.250 kHz 771.97303 MHz -55.48 dbm -20.48 dB.
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788.000 MHz 788.100 MHz 30.000 kHz 788.07937 MHz -51.29 dBm -38.29 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.01613 MHz -49.35 dbm -36.35 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.53811 MHz -46.81 dBm -33.81 d8 786.100 MHz 793,000 MHz 100.000 kHz 786.15629 MHz -45.60 dBm -32.69 dB.
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763.000 MHz 775,000 MHz 6.250 kHz 774,91009 MHz -55.48 dém -20.48 db 763.000 MHz 775.000 MRz 6.250 kHz 767,05704 MHz ~55.47 dBm 20,47 dB
775.000 MHz 775,900 MHz 100,000 kHz 77588427 MHz -39.93 dém -26.93 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.87348 MHz 46,31 dBm 3331 db
775,900 MHz 776.000 Mz 30.000 kHz 175 95630 MHz =43,87 dbm -30.87 db 775,900 MHz 776.000 MHz 30.000 kHz 775.97857 MHz -50.80 dBm -37.80 db
776.000 MHz | 766,000 MHz 100.000 kHz 77930270 MHz |{ 4.39 dBm -25.51 d8 776.000 MHz 789.000 MHz 100.000 kHz 785.98002 MHz 4.70 dBm -25.30 d8
788.000 MHz 788,100 MHz 30.000 kHz 78800634 MHz -48.07 dém -35.07 d& 788.000 MHz 788.100 MHz | 30.000 kHz | 768.07008 MHz -36.63 dBm -23.63 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,29825 MHz -44.11 dBm -31.11dB 788,100 MH= 783.000 MHz 100,000 kHz 788, 16608 MHz ~32.05 dBm ~15.05 dB
793.000 MHz 806.000 MHz 6.250 kHz 79998052 MHz -55.50 dBm ~20.50 d& 793.000 MHz B806.000 MHz 5.250 kHz 795.82458 MHz -55.61 dbm -20.61 dB
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763.000 MHz 775.000 MHz ©.250 kHz 768.08801 MHz -E5.62 dBm -20.62 de 763.000 MHz 775.000 MHz &.250 kHz 767.94505 MHz -55.41 dem -20.41 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.80514 MHz -46.06 dBm -33.06 dB 775,000 MHz 775.900 MHz 100.000 kHz 775,46888 MHz -46.50 dBm -33.50 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96159 MHz -50.69 dBm -37.69 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98706 MHz -51.29 dBm -38.29 dB
776,000 MHz 788,000 MHz 100.000 kHz 777.57642 MHz 19.65 dBm -10.35 de 776.000 MHz 788.000 MHz 100.000 kHz 786.37562 MHz 20.14 dem ~0.86 d&
768.000 MHz 788.100 MHz 30.000 kHz 788.06239 MHz -51.47 dBm -38.47 db 788,000 MHz 788,100 MHz 30.000 kHz 786.04860 MHz -50.12 dBm -37.12 dB
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LTE Band 13/ 10MHz / 64QAM
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Conducted Spurious Emission

LTE Band 13 / 5SMHz
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LTE Band 13 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum
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LTE Band 13/ 10MHz
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Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0164
40 Normal Voltage 0.0040
30 Normal Voltage 0.0054
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0164
0 Normal Voltage 0.0147
PASS
-10 Normal Voltage 0.0003
-20 Normal Voltage 0.0150
-30 Normal Voltage 0.0170
20 Maximum Voltage 0.0091
20 Normal Voltage 0.0164
20 Battery End Point 0.0184
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.8 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A13-21 of 21
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womaneas. FCC RADIO TEST REPORT Report No. : FG0420028B
LTE Band 17
Peak-to-Average Ratio
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 1.22 2.00 1.45 2.96
Middle CH 0.87 2.17 1.88 3.07 PASS
Highest CH 3.48 2.23 1.83 3.10
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 243 3.71 - -
Middle CH 212 3.74 - - PASS
Highest CH 2.06 3.88 - -
TEL : 886-3-327-3456 Page Number 1 Al7-10of 24
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LTE Band 17 / 10MHz / QPSK
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LTE Band 17 / 10MHz / 16QAM
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LTE Band 17 / 10MHz / 64QAM
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lo At 30 dB

Offset 11,50 db
AQT 2 ms @ RBW 10 MHz

(@152 view

(@152 view

00

5
CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18.26 dem 20,73 dem 2.47 d8 1.94 d8 2.29 6B Trace 1 [ 18,93 dem | 22,99 dbm 4.07 da 2.61d8 3.39 d8 3.71d8 3.91 de
| e—— | e——

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,50 db Ref Level 30.00 cbm  Offset 11,50 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
| < 5 =
! \
A
0.0 0.0
5 £ 5
% 1 %
1E- - 1E- i -
1E 1E
ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest 10% | 105 | D% | Do |
Trace 1 18.26 dBm 20,49 dBm 2.13 d8 1.71 dé 2.00 dB 2 dB 2.17 dB Trace 1 18.99 dBm 23,07 dBm 4.08 da 2.58 dB 3.39 dB 3.74 dB 3.94 dB
| e—— — _
L )i J [ L il ] (I

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,50 db Ref Level 30.00 cbm  Offset 11,50 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
\ s
| \
0.0 0.0 b
< \ <
] ! ]
1E- 1E- 5 -
i B
1E T 1E
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest 10% | 105 | D% | Do |
Trace 1 18.21 dBm 20,45 dBm 2.15 d8 1.71 dé 1.97 dB 2 dB 2 dB Trace 1 18,85 dBm 23,16 dBm 4.31 da 2.61 d8 3.51 d8 88 da 4.09 d8
| e—— — _—
L il ) [ W e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.90 5.00 9.65 9.73 - -
Middle CH - - - 4.97 4.88 9.71 9.63 - -
Highest CH - - - 4.81 4.88 9.83 9.83 - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.92 9.83 - - -
Middle CH - - - 4.89 9.85 - - -
Highest CH - - - 4.85 9.91 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al7-50f 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.16 dBm) ™M1[1] 14.11 dBm)
706.75000 MH?Z| 706.62000 MHz
20 T 20
X ndB 26.00 dB)| T nde 26.00 dB|
104 R T iy LTt - WA SR 4.895000000 MHz 104 ) A YA B Vg, 4.995000000 MHZ|
Q factor 144.4) ] Q factor ] 141.5
\
od / | 0 di £ .
7/ (i / \
G 4 T4 2
-10 df Ay -10 7
\ \
z0d ‘\ 20d . "
s R AL e BT AT il ‘) A
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 706.75 MHZ 15.16 dBm ndB_down 4.895 MHz ML 706,82 MHz 14.11 dBm ndB_down 4,995 MHz
TL 1 704.042 MHz -10.91 dbm nd8 26.00 dB TL L 704.022 MHz -11.96 dbm n 26.00 dB
T2 1 708.938 MHz -10.73 dém Q factor 144.4 T2 1 709.017 MHz -12.09 dém Q factor 141.5
L U J wa JU J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.60 dBm) ™M1[1] 14.14 dBm)
709.25100 MHz 710.47000 MHZ]
= ,‘ ndB 26.00 dB)| @ T nde 26.00 dB|
w0 N AR e iy ot W kel YTl mAA WY 1T TRy 4.965000000 MHZ| 104 s saraaml A L, et B e 4.875000000 MHZ|
! q factor A 142.9 I q factor \ 145.7)
o d 0 di
/ Y
T
10 d 10 di {) \(
204 £ Fn 20d ~ T \\ AN N
RPN A vas e Sl e e e AN e
Zail -0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.251 MHz 14,60 dBm nd8 down 4.965 MHz ML 710,47 MHz 14,14 dBm nd8 down 4.875 MRz
T 1 707.512 MHz -11.70 dam nd8 26.00 dB TL L 707.522 MHz -11.74 dBm nd8 26.00 dB
T2 1 712.478 MHz -11.55 dam Q factor 142.8 T2 1 712.398 MHz -11.79 dém Q factor 145.7
L U J wa JU J

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.02 dBm| mili] 14.64 dBm|
714.43900 MHzZ| 713.15000 MHz
e T 26.00 dB & ndB 26.00 dB
oo o~ m!w.ur‘w\_m;v - 4.805000000 MHz . T WY P P B R 4.875000000 MHz
10 d 10 - Rl .
N Q factor 1 148.7 [ Q factor \ 146.3
0 f | 0 .
74 | ]
BUE! 7 X -10d ¥
20 d [ \ 20 di \
- AT AT = A\
nen T Ton e T
“an —— -3 =
-
-40 -40 df
50 df -50 di
-60 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 714.438 MHz 15.02 dém ndB down 4.605 MHz ML 713,15 MHz 14.64 dBm ndB down 4,575 MHz
TL 1 711.082 MHz -11.09 dém ndé 26.00 dB TL 1 711.032 MHz -11.37 dém ndé 26.00 d8
T2 1 715.888 MHz -10.61 dém Q factor 148.7 T2 1 715.508 MHz -11.49 dBm Q factor 146.3

J

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al7-6 of 24




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042002B

LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Date: 24.A0G

Date:

ctrum 3 pectrum 2
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.06 dbm)| MI[1] 17.04 abm|
705.6030 MHz| 1 707.1620 MHz
20 20
. nde 26.00 dB| L nde 26.00 dB|
104 ' L JY»-"PV‘L-\ 9.650000000 MHz| 104 e Y 9.730000000 MHz]|
Q factor | 73.1 / Q factor 72.7|
od - / | 0 d —
¢ ¥
-10 df F‘ -10 d
o e and - u/ e
L g e - o A
-30 y
40 d -40 de
50 d -50 di
-60 d 60 d
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 705.608 MHz 17.06 dBm ndB_down 9.65 MHz ML 707.162 MHz 17.84 dBm ndB_down 9,73 MHZ
TL 1 704.185 MHz -6.60 dBm ndd 26.00 dB TL L 704.105 MHz -7.98 dBm n 26.00 dB
T2 1 713.835 MHz -8.94 dBm Q factor 73.1 T2 1 713.B35 MHz -8.26 dBm Q factor 72.7
L J L ) J

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 24.AL

J

o
v
Ref Level 30.00 GBm  Offset 11,50 oB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.12 dBm| mili] 15.89 dBm|
0 1 707.3030 MHzZ| - . 708.8010 MHz
S —nde__ 26.00 dB| - NS ndB 26.00 dB|
g - e T e, 9.710000000 MHz| 0d S e N VB 9.630000000 MHz|
i Q factor \ 72.9| [ Q factor ‘\ 73.6)
od / | 0d / |
-1 d 4 ~ 10 di ‘! £
20 d L \‘ 20 d / \‘
- P e —— - - o, (=== Fa—
e Dty R (VNN AR AN A
-a0 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.308 MHz 17.12 dBm ndB_down 9.71 MHz ML 708.E01 MHz 15.89 dBm ndB_down 9,63 MHZ
TL 1 705.105 MHz -9.70 dBm ndd 26.00 dB TL L 705165 MHz -9.74 dBm n 26.00 dB
T2 1 714.815 MHz -8.46 dBm qQ factor 72.8 T2 1 714.815 MHz -9.32 dBm qQ factor 73.6

Date:

J

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

J

pectrum
Ref Level 30.00 dém  Offset 11,50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 0cde SWT  12.6us @ VBW 1MHz  Mode Auto FFT I Att SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.70 dBm| ™Il 16.66 dBm|
707.3240 MHzZ| 707.6430 MHz
= : ndR, 26.00 dB| @ ndB, 26.00 dB|
o T A gy 9.830000000 MHZ| 104 a AT T ALY 9.830000000 MHZ]
/ Q factor 72.0] Q factor 72.0]
o 7 ]
04 - 10 d
-z0d — [ -20 di =
e e i P e -
o AP — R
N fial = o
-40d -40 d
50 df -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHZ CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 707.324 MHz 16.70 dBm ndB down 9.63 MHz ML 1 707.643 MHz 16.66 dBm ndB down 9,53 MHz
T1 1 706.105 MHz -9.04 dém ndé 26.00 dB TL 1 706.025 MHz -9.73 dém ndé 26.00 d8
T2 1 715.935 MHz -9.69 dBm Q factor 72.0 T2 1 715855 MHz -9.50 dBm Q factor 72.0
L I ) s ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042002B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

o o
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.88 dBm) ™M1[1] 14.75 dBm)
704.50200 MH?Z| 705.9630 MHz
20 20
m ndB 26.00 dB X ndB 26.00 dB
v il N B o - 4.915000000 MHz| AT P T - | NN, 9.830000000 MHZ|
wd ~ S A, . 104 iry
i Q factor \ 143.3) Q factor 71.8
od ‘ od
-10 df L -10 d
—— et P
T ] e
40 df -40 di
50 d -50 di
&nd 60 d
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 704.502 MHz 13.88 dem ndB_down 4.915 MHz ML 705,963 MHz 14.75 dBm ndB_down 9,83 MHZ
TL 1 704.032 MHz -12.13 dam ndd 26.00 dB TL L 704.025 MHz -11.43 dbm n 26.00 dB
T2 1 708.948 MHz -12.03 dém Q factor 143.3 T2 1 713.B55 MHz -11.03 d8m Q factor 71.8

L I

J

L U

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.02 dbm)| MI[1] 15.19 dBm
709.17100 MHz 7069840 MHz,
20 W nde 26.00 dB| @ T nde 26.00 dB)
5 A e | Ve 5
o Are_pnad? i vi‘v‘,\/\/“,_‘ 4:885000000 MHz 04 s s B 0.850000000 MHZ]
JI Q factor |l 145.2 Q factor 71.7
o4 0d
- i
-10 df = -10
/ i ]
5 7 \ P 20 - ST S
AT SV A Nt ey e o e
30 -
40 d -40 de
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.171 MHz 13.02 dam nd8 down 4.885 MHz ML 706.384 MHz 15.19 dam nd8 down 9,85 WHZ
T 1 707.552 MHz -13.46 dm nd8 26.00 dB TL L 704.965 MHz -10.77 dBm nd8 26,00 d8
T2 1 712.438 MHz -12.60 dém Q factor 145.2 T2 1 714.B15 MHz -10.45 dam Q factor 71.7
L it ] - L ) ]

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

J

ctrum pectrum
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.01 dBm| mili] 16.55 dBm|
86000 MHzZ| . 707.3840 MHz
e ndB 26.00 dB & x ndB 26.00 dB
LIS 5 s NN o
04 o LB o 4.845000000 MHz wd y e N N AP ©.910000000 MHz
! Q factor 147.3) 7 Q factor \ 71.4
{ /
g i od : 4
4 di ¥
-0 = ¥ -10 .
20d - \\‘ ._f
ANy, NV s N AN VN
- e
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result Type | Ref | Tre | X-value | ¥-value Function Function Result |
ML 1 713.86 MHz 13.01 dBm ndB down 4.645 MHz ML 707364 MHz 16.55 dBm ndB down 9,91 MHz
TL 1 711.092 MHz -13.00 dém ndé 26.00 dB TL 1 705.985 MHz -9.33 dém ndé 26.00 d8
T2 1 715.938 MHz -12.89 dém Q factor 147.3 T2 1 715,895 MHz -9.24 dBm Q factor 714
g e

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

Occupied Bandwidth

Mode LTE Band 17 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.50 9.01 9.01 - -
Middle CH - - - - 4.47 4.48 9.05 9.01 - -
Highest CH - - - - 4.49 4.48 9.01 8.97 - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - 9.01 - - -
Middle CH - - - - 4.52 - 8.97 - - -
Highest CH - - - - 4.50 - 9.03 - - -
TEL : 886-3-327-3456 Page Number : A17-9 of 24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

I

o o
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.22 dBm) 13.79 dBm)
- 707.43900 MHz - 706.72000 MHZ]
. By 4.485514486 MHz| - 1L 4.405504496 MHz|
) T P s et ed P VR o 4 e Avtrifmn 2
10 7 i 10 f ;
| [ \
i it A } |
a o
/ 4 {
10 d - \
204 -
Vb - S ndann
- Y ey n
40 df -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.438 MHz 15.22 dam ML 706,72 MHz 13.79 dam
T 1 704.26224 MHz 10.69 dBm Oce Bw 4,485514456 MHz TL L 704.24226 MHz 9.92 dBm Oce Bw 4.495504496 MHz
T2 1 708.74775 MHz 9.46 dam T2 1 70B.73776 MHZ 9.19 dam

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.92 dBm|
: 710.47000 MHz
20 20 T
_ b — 4.465534466 MHz v 4.475524476 MHz
. 0 WAVaY i) VLV, N B} P2 ROVN RN U,
0 10 ¥ i
i , ‘
od od i
1 / |
04 1 -10 + T
/ \ [ \
204 —— = 20 dl o e e
N S Eaad P WV PP R o TR
=) = -30
-0 d -40 di
50 d -50 di
&nd 60 d
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 708.951 MHz 15.40 dBm ML 710,47 MRz 14,92 dBm
TL 1 707.76224 MHz 9.37 dBm Occ Bw 4.455534466 MHz TL L 707.77223 MHz 9.40 dBm Occ Bw 4.475524476 MHz
T2 1 712.22777 MHz 9.71 dém T2 1 712.24775 MHz 8.30 dém
L i ! w L | ! -
ctrum pectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 38 dBm mili] 13.71 dBm|
20 713.42000 MHz - 714.09900 MHz
N i 1l 4.4B5514486 MHz Oce By ) 4.475524476 MHz
» PR S, ‘ 0 Ll fen st An e o H
\ /
od + v od 1
/ \
BUE! / ) -10d /
| i
/
20 d 20 di
LS T PRy W )
S v 0 - ~]
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 713.42 MHz 15.38 dBm ML 714.099 MHz 13.71 dBm
TL 1 711.25225 MHz 9.15 dBm Occ 8w 4.485514486 MHz TL L 711.25225 MHz 8.85 dam Occ 8w 4.475524476 MHZ
T2 1 715.73776 MHz 9.39 dbm T2 1 715.72777 MHz 9.23 dbm

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A17-10 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042002B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.05 dBm) 16.75 dBm)
- 706.6820 MHz - 706.2430 MHz,
il . OccBw 9.010080011 MHz y 9.010989011 MHZ
NN P = ~ N 2
10d 104 =
/ {
o di T 0di .
4
10 d -10 di / -
/ \ ]
b ) o,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.682 MHz 18.05 dam ML 706.243 MHZ 16.75 dam
T 1 704.4845 MHz 10.99 dBm Oce Bw 9.010985011 MHz TL L 04,4545 MHz 10.25 dBm Oce Bw 9.010969011 MHz
T2 1 713.4958 MHz 11.41 dBm T2 1 713.4755 MHz 8.91 dam

L U

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.00 dBm| ™Il 1643 dBm|
0 706.9830 MHzZ| - . 706.6230 MHz
; X - Ocg B r 050949051 MHz ; 9.010989011 MHz
R R it Lt A e - -
1d - 10 df 7 ¥
/ | [ \
od od |
\
04 10 d T
\ \
20 d — s 20 d — o
| e - - —— e I
et e T B A
a0 -3 =
40 df -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 706.983 MHz 17.00 dBm ML L 706.523 MHz 16.43 dBm
TL 1 705.4845 MHz 11.09 dBm Occ Bw 9.050945051 MHz TL L 705.4645 MHz 10.67 dBm Occ Bw 9.010989011 MHz
T2 1 714.5358 MHz 11.13 d8m T2 1 714.4755 MHz 10.10 d8m
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.73 dBm| mili] 17.20 dBm|
20 708.6220 MHzZ| - 710.3610 MHz
. — Oce By 0.010980011 MHz _ 8071028971 MHz
" sl It s
10 di - 10 d i
{ i ]
od t 0d t
! \ !
S [ \
BUE! -10d f
i 20 d —
AL e m P m,.
Vs i V/
-40d -40 d
50 df -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 708.622 MHz 17.73 dém ML 710.361 MHz 17.20 dBm
TL 1 705.4845 MHz 11.05 d8m Occ 8w 9.010989011 MHz TL L 706.5045 MHz 9.85 dBm Occ 8w 8.971028971 MHz
T2 1 715.4955 MHz 10.94 dBm T2 1 715.4755 MHz 9.60 dbm

L )i
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LTE Band 17
Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.79 dBm) 15.05 dBm)
0 704.66200 MH?Z| - 707.0020 MHz
K Oce Bw 4495504496 MHz ' 9.010989011 MHz]
— ) , T A
10d R - 2 0d ¥
\ | \
04 } 04 / |
\ | \
-10 -10 df 7
e s / \
" S P v o ey
A e, o ) I ™
st 4 = N penrTE .
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 704.562 MHz 14,79 dBm ML 707.002 WAz 15.05 dsm
TL 1 704.24226 MHz 8.24 dBm Oce Bw 4,495504496 MHz TL L 704.4645 MHz 8.67 dBm Oce Bw 9.010969011 MHz
T2 1 708.73776 MHz 7.71 dam T2 1 713.4755 MHz 8.39 dam
L U J L JU J L]

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 59 dBm)| 15.43 dBm)
- : 709.00100 MHz - 708.0220 MHz,
T Occ B 4.515424515 MHz - . £.971028971 MHZ
- 4 e LA - 12
10 d T S P = - 10 d Tf Sty W I} r
i \ [
od T 0 d \\
]
\ /
-10 df Ii T -10 d \
y / \
[ [ \
. 20d ; =
e bvm o, . ) e
gt [,
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.001 MHz 13.59 dam ML L 7DE.022 MHz 15.43 dam
T 1 707.73227 MHz 7.22 dm Oce Bw 4.515484515 MHz TL L 705.5045 MHz 9.06 dBm Oce Bw £.971028971 MHz
T2 1 712.24775 MHz 7.43 darm T2 1 14,4755 MHz 7.91 darm

L I ]

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,50 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.20 dBm| mili] 3 dBm)
20 712.14100 MHzZ| - 709.9610 MHz
M1 Oce B 4.495504496 MHz Y Oce By 0.030969031 MHz
T - . T2 1A i W NP -
104 & oA I NN LV T wd avany Voo V. SsA. -
LE [ 4 0 / !
{ \ ! |
10 d f ‘1 -10 di i
20d f | 20 o !l
T ) I B
I T W v NAA At T |
% = _ 2% .
raTw
-40d -40 d
-50 d -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 712.141 MHz 13.20 dBm ML 709.561 MHz 15.43 dBm
TL 1 711.25225 MHz 6.93 dBém Oce Bw 4.495504496 MHz T1 1 706. 4446 MHz 9.27 dBm oce Bw 9.030969031 MHZ
T2 1 715.74775 MHz 8.92 dbm T2 1 715.4755 MHz 8.61 dbm
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Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum = s um
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine i 5
[ [
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10 dBm | \ 10 dBm { \
0 de | 0 dBm i
H /]
-10 dem ‘ _10 dBm |
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-20 deém fr -20 dBm ‘\
R L | S
N A/ /\ I [ A
_40 dem J i / | flm - [ / / |
[\ ]} LA\, SIAN \_J A
-50 dBm .‘ . m 50 dBm % W; ¥ \
A o N - * N’
-0 dem -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 Mz 703,900 MHz 100,000 kHz 703,89306 MHz -20.75 dém 775 d8 711.000 MHz 716,000 MHz 100.000 kHz 71567283 MHz 20.54 dBrm -0.46 d&
703.900 MHz 704,000 MHz 30.000 kHz 703.99835 MHz -18.57 dBm -5.57 dB 716.000 MHz 716,100 MHz 30,000 kHz 715 00215 MHe 511 dom el ds
704.000 MHz 709.000 MHz 100.000 kHz 704.33217 MHz 20.09 dBm -9.01 dé 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -19.81 dBm -6.81 dB
]" T = —
1 P
Date: 28.MAY.2020 00:55:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.50 dB Mode Auto Swesp

(@1 AvgPwr

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 11,50 d& Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABRS | SPURIGHIE CHBEKABS PARS
Line $PURIOUS |INE_ABS PARS Line _§PURIOUS_) INE_ABS | PARS
20 d&m 20d8
10 dBm wds
——
0dBm ”M L u,’nc‘lam
| |
-10 dem ‘ H |l 10 cem
SPURIOUS_LINE_ABS, ‘ﬂ/
20 dam — -20 dBm.
= i —
-30 dB = -30 dBm
P
-40 e — 40 dBm
e —\_\
50 dém — 50 dem
e T —“—'f’—’/ ey LSS—
60 dB -60 dBm.
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
620.000 MHz 703.500 MHz 100.000 kHz 703.80974 MHz -18.03 dém -5.03 d& 711.000 MHz 716.000 MHz 100.000 kHz 714,10935 MHz 4,47 dBm -25.53 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.90045 MHz -22.45 dBm -9.45 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.04950 MHz ~19.66 dBm -6.66 db
704.000 MHz 709.000 MHz 100.000 kHz 705.12637 MHz .74 dBm -25.26 dB 716,100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -15.84 dBm -2.894 dB.
il J e )
L
Date 01:2 Date 01:31:14
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SPORTON
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LAB.

Report No. : FG042002B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
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Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -21.39 dém -6.39 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.65285 MHZ 16.76 dBm -11.24 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,98776 MHz -19.12 dém -6.12 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 00095 MHz ~20.86 dBm o6 de
704.000 MHz 709,000 MHz 100,000 kHz 704,36214 MHz 18.93 dBm -11.07 d& 716.100 MHz 725000 MHz 166 D00 kHz 716.11334 MHz 22.86 dBm o668 db,
—
i ] [ i
.2020 00:56:31
Lowest Band Edge / Full RB Highest Band Edge / Full RB
_] I o
£ ctrum S um v
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF::‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
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Pt uge R e e
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Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangel REW | Freguenc |  Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 70380574 MHz -14.30 dém -1.30 d8 711,000 Mi | 716.000 Mz 100.000 kHz 71578873 Wiz &34 dBm -24W|
703.500 MHz 704.000 MHz 30.000 kHz 703,94700 MHz -18.39 dém -5.39 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 00034 MHz 30.31 dBm i de
704.000 MHz 709,000 MHz 100,000 kHz 704,95155 MHz 5,78 dém -24.22 dB 716.100 MHz 725000 MHz 166 D00 kHz 216.25116 MHz 16,60 dBm 80 db
]—r T ; —
J1 £
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LAB.

Report No. : FG042002B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
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___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc |  Powerabs | ALimit
590,000 MHz 703,900 MHz 100,000 kHz 70389306 MHz -27.94 dém -14.94 d& 711,000 Mi | 716.000 Mz 100.000 kHz 71264588 Tz 17.90 dBm -12WI
703.500 MHz 704.000 MHz 30.000 kHz 703,99755 MHz -25.25 dém -12.25 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00275 MHz 2309 dBm CloDade
704.000 MHz 709,000 MHz 100,000 kHz 704,35714 MHz 18.34 dBm -11.66 dB 716,100 MHz 725000 MHz 100000 kHz T16. 10445 Mz T 1268 db,
—
i ] [ i
28.MAY.2020
Lowest Band Edge / Full RB Highest Band Edge / Full RB
_] I o
£ ctrum S um v
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
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—Range Low Range Up RBW Freguency Power Abs AL Rangelow |  Range U, RBW | Freguenc | __Powerabs |  aAlimit
590,000 MHz 703,900 MHz 100,000 kHz 70380574 MHz -18.03 dém -5.03 d8 711,000 Mi | 716.000 Mz 100.000 kHz 714 10535 Wiz .47 dBm -zsml
703.500 MHz 704.000 MHz 30.000 kHz 703,90045 MHz -22.45 dém -9.45 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 04960 MHz 1956 dBm et dB
704.000 MHz 709.000 MHz 100.000 kHz 705.12537 MHz 4.74 dBm -25.26 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -15.84 dBm -2.84 dB
T - —
i X N ™
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LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
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___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc |  Powerabs | ALimit
550.000 MAz 703,900 MHz 100,000 kHz 703,87917 MRz -28.45 dBm -15.45 08 0 D00 MHE | 716 ptD Mz 100.000 KAz e e e 50.11 o _gwl
703.900 MHz 704.000 MHz 30.000 kHz 703.99985 MHz -27.39 dBm -14.39 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00245 MHz 26.75 dBm 1375 a8
704.000 MHz 714,000 MHz 100.000 kHz 704.56444 MHz 19.08 dém -10.02 dB 716.100 MHz 725,000 MH2 166 D00 kHz 716 11334 MHz 2745 dBm 1446
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28.MAY. 2020
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Mode Auto Sweep
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Range Low Range Up RBW Freguency Power Abs AL Rangelow | Range Up RBW | Freguency | __Powerabs |  alimit
590,000 MHz 703,900 MHz 100,000 kHz 70387517 MHz -18.74 dém -0.74 d8 706.000 MHz 716.000 MHz 100.000 kHz 711.58941 MHZ .64 dBm -ZGWI
703.500 MHz 704,000 MHz 30.000 kHz 703,91284 MHz -17.43 dBm -4.43d8 718,000 MH= 716,100 MHz 30,000 kHz 716 03002 MHz 1863 dBm eEade
704.000 MHz 714.000 MHz 100.000 kHz 70728172 MHz 3.48 dBm -26.52 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.16668 MHz ~14.77 dbm ~1.77 db
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